Path: \\golder.gds\complexdata\office\Denver\acad\FMMIN\CLIMAX\10_CADD\PLANT3D\CLIMAX PDWTP 1A\PID DWG\ | File Name: 19128084-860-1A-F-001.dwg

FROM

&

860-TK-002 860-AG-002 860-TK-003 860-AG-003

860-TK-004 860-AG-004

860-SB-001

MOLY REACTOR MOLY REACTOR MOLY REACTOR
TANK #1 TANK #1 AGITATOR TANK #2

MOLY REACTOR
TANK #2 AGITATOR

MOLY MIX TANK

MOLY MIX
TANK AGITATOR

MOLY
SPLITTER BOX

860-1A-F-003 7

860-PU-019B/C
MOLY FLOCCULANT

PUMPS #2, #3
FROM

860-1A-F-003 6

®

860-TH-005 860-PU-005A 860-PU-005C

860-TH-006

MOLY
THICKENER #1

860-PU-005B 860-PU-005D

860-PU-006A

860-PU-006C LEGEND

MOLY
THICKENER #2

RECYCLE PUMPS

860-PU-019A/B
MOLY FLOCCULANT

PUMPS #1, #2
FROM

860-PU-006B
[...]
860-PU-015D
MOLY FLOCCULANT
DILUTION PUMP #2
SEAL CLIENT PROJECT
ClimaxM()/ bdenum CLIMAX, COLORADO CLIMAX MINE
® Vi FREMONT PASS MOLYBDENUM REMOVAL WATER TREATMENT PLANT
A Freeport-McMoRan Company
CONSULTANT DENVER OFFICE TITLE
7425 W. ALASKA DR. STE 200 PROCESS FLOW DIAGRAM
G O L D E R LAKEWOOD, CO. 80226 SHEET 3
USA
0 2022-04-05 ISSUED FOR CONSTRUCTION JCS EPB CAB EPB MEMBER OF WSP 5;#\/1\/1\/(2(())2;8:(;&540 Rp—— = = SRATING
REV. YYYY-MM-DD DESCRIPTION PREPARED DESIGNED REVIEWED APPROVED ' ' 1912808404 0 860-1A-F-003

IF THIS MEASUREMENT DOES NOT MATCH WHAT IS SHOWN, THE SHEET SIZE HAS BEEN MODIFIED FROM: ANSI D

1in

0



Path: \\golder.gds\complexdata\office\Denver\acad\FMMIN\CLIMAX\10_CADD\PLANT3D\CLIMAX PDWTP 1A\PID DWG\ | File Name: 19128084-860-1A-F-004.dwg

MASS BALANCE (MAXIMUM) 1:2

860-1A-F-001
MOLY MOLY MOLY MOLY COMBINED MOLY THICKENER #1 | MOLY THICKENER #2 COMBINED MOLY MIX 3
M(\)A'/-KT';ERED Mo"}( A'?\l'f(AgOR MO": AT\I'E(A&TOR SPLITTER BOX | SPLITTERBOX | THICKENER#1 | THICKENER#2 | THICKENER MSCI)_IiJYD-g-IIEI(I;EE)'\\I(ECIT_g 1 Msfl’_'-UYDTG'g%’EEC"\‘(ECFf_f WASTE SLUDGE WASTE SLUDGE | WASTE SLUDGE TANK N'I-C')“CE K/:T_)E? ;,\?K SULFURIC ACID (93%)
DESCRIPTION DISCHARGE #1 | DISCHARGE #2 OVERFLOW OVERFLOW OVERFLOW (NORMALIZED) (NORMALIZED) (NORMALIZED) DISCHARGE
NEW STREAM NUMBER 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16
TOTAL FLOW (GPM/SCFM) 14,000 14,416 14,416 7,383 7,383 7,180 7,180 14,360 199 199 4.0 4.0 8.0 407 8.3 0.18
TOTAL MASS (LB/MIN) 116,816 121,248 121,248 62,084 62,084 59,910 59,910 119,818 1,869 1,869 37 37 75 3,811 73 2.8
SPECIFIC GRAVITY 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.13 1.13 1.13 1.13 1.13 1.12 1.05 1.84
WATER FLOW (GPM) 14,000 14,414 14,414 7,382 7,382 7,179 7,179 14,358 168 168 34 34 6.7 344 7.8 -
SOLIDS MASS FLOW (LB/MIN) 0.0 960 960 480 480 1.2 1.2 2.4 467 467 93 93 18.7 942 7.26 -
% SOLIDS (W/W) 0% 0.8% 0.8% 0.8% 0.8% 0.002% 0.002% 0.002% 25% 25% 25% 25% 25% 25% 10% 0%
860-1A-F-002 860-1A-F-003
MOLY PLANT | WASTE SLUDGE FLOCCULANT 4,56 * | 30% FERRIC ® | FLoCCULANT
EFPLUENT TO O MOLY FLOCCULANT SILUTION | BULK GRANULAR | FERRIC SULFATE | 7 /=08 DRY MAKEUD FLOCCULANT | FLOCCULANT
oW SLUDGE TANK | DILUTIONWATER #1 | 5 o0 | FERRIC SULFATE | MAKEUP WATER | S "% = | FLOCCULANT WATER POLYMER #1 | POLYMER #2
DESCRIPTION
NEW STREAM NUMBER 19 22 23 24 25 26 27 28 29 30 31
TOTAL FLOW (GPM/SCFM) 14,080 150 140 140 ] 7.0 93 - 70 175 175
TOTAL MASS (LB/MIN) 117 482 1,408 1,168 1,168 35.9 58.6 83.7 06 584 1,460 1,460
SPECIFIC GRAVITY 1.0 1.13 1.00 1.00 1.12 1.00 1.22 - 1.00 1.00 1.00
WATER FLOW (GPM) 14,078 6.7 140 140 - 7.0 7.0 - 70.0 175 175
SOLIDS MASS FLOW (LB/MIN) 0 8.2 0.0 0.0 35.9 0.0 25.1 06 0.0 03 03
% SOLIDS (W/W) 0% 25% 0% 0% 100% 0% 30% 100% 0% 0.1% 0.1%
NOTES:
1) MAXIMUM CONDITIONS INCLUDE MAXIMUM FLOW RATE, SPECIFIC GRAVITY AND CHEMICAL ADDITIONS FROM THE 10 MG/L MO PILOT SET POINT, LIME DOSE OF 60 MG/L, AND 25% SLUDGE IN THE UNDERFLOW
2)  DURING DESIGN FLOW RATE OF 14,000 GPM, REACTOR TANKS OPERATE IN SERIES, WITH CHEMICAL ADDITIONS AND SPENT FILTER BACKWASH FLOW RECYCLE TO REACTOR 1.
3)  VALUES SHOWN ARE FOR COMBINED SULFURIC ACID USE, INCLUDING SULFURIC ACID PUMPED BY 860-PU-044A/B AND 860-PU-044C.
4)  VALUES SHOWN ARE NORMALIZED CONTINUOUS FLOW. MAKEDOWN IS BATCHWISE AND WHEN A BATCH IS MADE-DOWN THE GRANULAR SOLIDS FLOW AT 250 LB/MIN AND THE UTILITY WATER FLOWS AT 50 GPM.
5)  VALUE OF 1.12 SHOWN AS SPECIFIC GRAVITY REFLECTS THE BULK DENSITY OF THE MATERIAL AS SUPPLIED FROM THE MANUFACTURER (FERRIX 3 FROM KEMIRA).
6)  THE % SOLIDS SHOWN REFLECTS THE AS SUPPLIED MATERIAL WHICH MAY HAVE SOME WATERS OF HYDRATION. WATERS OF HYDRATION ARE CONSIDERED IN THE DOSE OF SPECIFIC IONS SUCH AS IRON BUT
NOT WHEN SPECIFYING THE WEIGHT AND REQUIREMENTS OF "AS SUPPLIED" PRODUCTS.
MASS BALANCE (AVERAGE) 1
860-1A-F-001
MOLY MOLY MOLY MOLY COMBINED | MOLY THICKENER | MOLY THICKENER | MOLY THICKENER | MOLY THICKENER | COMBINED WASTE | MOLY MIX | LIME FEED 2
LFURI
M%\II_ZTE?RED REACTOR REACTOR MO'[')TSf:ﬂ;{TRTGEER#E:OX B(I;/I)?EI_)?(SngLAI;-I(-BEER#Z THICKENER #1| THICKENER#2 | THICKENER #1 SLUDGE #2 SLUDGE #1 WASTE SLUDGE | #2 WASTE SLUDGE SLUDGE TANK TO MOLY /fng (%30/?)
TANK #1 TANK #2 OVERFLOW OVERFLOW | OVERFLOW RECYCLE RECYCLE (NORMALIZED) (NORMALIZED) (NORMALIZED) | DISCHARGE | MIX TANK
DESCRIPTION
NEW STREAM NUMBER 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16
TOTAL FLOW (GPM/SCFM) 6,100 6,232 6,232 3.262 3.262 3.196 3.196 6,391 65 65 1.4 1.4 27 131 1.2 0.05
TOTAL MASS (LB/MIN) 50,898 52,175 52,175 27,260 27,259 26,666 26,666 53,330 580 580 12 12 23 1,170 105 08
SPECIFIC GRAVITY 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.00 1.07 1.07 1.07 1.07 1.00 1.07 1.05 1.84
WATER FLOW (GPM) 6,100 6,231 6,231 3.255 3.255 3.195 3,195 6,391 59 59 1.2 1.2 27 119 1.1 -
SOLIDS MASS FLOW (LB/MIN) 0.0 179 179 95 94 05 05 1.1 87 87 1.8 1.8 0.0 175 1.05 -
% SOLIDS (W/W) 0% 0.3% 0.3% 0.3% 0.3% 0.002% 0.002% 0.002% 15% 15% 15% 15% 0% 15% 10% 0%
860-1A-F-002 860-1A-F-003
345 3 o 5
MOLY PLANT WASTE SLUDGE | FLOCCULANT | FLOCCULANT | o s an | FERRIC SULFASE | 30% FERRIC DRY FLOCCULANT | ) 5 CGULANT | FLOCCULANT
EFFLUENT TO FROM MOLY DILUTION DILUTION | cepriC SULFATE | MAKEUP WATER | SULFATE b occulant | MAKEUP POLYMER #1 | POLYMER #2
PDWTP SLUDGE TANK WATER #1 WATER #2 SOLUTION WATER
DESCRIPTION
NEW STREAM NUMBER 19 22 23 24 25 26 27 28 29 30 31
TOTAL FLOW (GPM/SCFM) 6,111 150 140 140 - 05 07 - 12 146 146
TOTAL MASS (LB/MIN) 50,994 1,341 1,168 1,168 26 4.3 6.1 01 102 1,219 1,219
SPECIFIC GRAVITY 1.0 1.07 1.00 1.00 1.12 1.00 1.22 - 1.00 1.00 1.00
WATER FLOW (GPM) 6,111 25 140 140 - 05 05 - 12.2 146 146
SOLIDS MASS FLOW (LB/MIN) 0 8.2 0.0 0.0 26 0.0 2.6 0.1 0.0 0.1 0.1
% SOLIDS (W/W) 0% 15% 0% 0% 100% 0% 30% 100% 0% 0.1% 0.1%
NOTES:
1) AVERAGE CONDITIONS INCLUDE AVERAGE FLOW RATE, SGR AND CHEMICAL ADDITIONS FROM THE 2.5 MG/L MO PILOT SET POINT, LIME DOSE OF 20 MG/L, AND 15% SLUDGE IN THE UNDERFLOW.
2)  VALUES SHOWN ARE FOR COMBINED SULFURIC ACID USE, INCLUDING SULFURIC ACID PUMPED BY 860-PU-044A/B AND 860-PU-044C.
3)  VALUES SHOWN ARE NORMALIZED CONTINUOUS FLOW. MAKEDOWN IS BATCHWISE AND WHEN A BATCH IS MADE-DOWN THE GRANULAR SOLIDS FLOW AT 250 LB/MIN AND THE UTILITY WATER FLOWS AT 50 GPM
4)  VALUE OF 1.12 SHOWN AS SPECIFIC GRAVITY REFLECTS THE BULK DENSITY OF THE MATERIAL AS SUPPLIED FROM THE MANUFACTURER (FERRIX 3 FROM KEMIRA)..
5)  THE % SOLIDS SHOWN REFLECTS THE AS SUPPLIED MATERIAL WHICH MAY HAVE SOME WATERS OF HYDRATION. WATERS OF HYDRATION ARE CONSIDERED IN THE DOSE OF SPECIFIC IONS SUCH AS IRON BUT NOT
WHEN SPECIFYING THE WEIGHT AND REQUIREMENTS OF "AS SUPPLIED" PRODUCTS.
SEAL CLIENT PROJECT
c,. M / bd CLIMAX, COLORADO CLIMAX MINE
, &HIMax|violyoaenuim rFReMONT PASS MOLYBDENUM REMOVAL WATER TREATMENT PLANT
A Freeport-McMoRan Company
CONSULTANT DENVER OFFICE TITLE
7425 W. ALASKA DR. STE 200 MASS BALANCE
G O L D E R LAKEWOOD, CO. 80226
USA
0 2022-04-05 ISSUED FOR CONSTRUCTION Jcs EPB CAB EPB +1] (303) 980-0540
MEMBER OF WSP \[Nwiv( goljer g PROJECT NO. REV. of DRAWING
REV. YYYY-MM-DD DESCRIPTION PREPARED DESIGNED REVIEWED APPROVED ' ' 1912808404 0 860-1A-F-004

IF THIS MEASUREMENT DOES NOT MATCH WHAT IS SHOWN, THE SHEET SIZE HAS BEEN MODIFIED FROM: ANSI D

1in

0



Path: \\golder.gds\complexdata\office\Denver\acad\FMMI\CLIMAX\10_CADD\PLANT3D\CLIMAX PDWTP 1A\PID DWG\ | File Name: 19128084-800-1A-D-001.dwg

INSTRUMENTATION SYMBOLS

NORMALLY ACCESSIBLE TO OPERATOR *

FIELD PRIMARY AUXILIARY
MOUNTED LOCATION LOCATION
DISCRETE DISCRETE DISCRETE

INSTRUMENTATION INSTRUMENTATION INSTRUMENTATION

ETHERNET
INSTRUMENTATION SUPPLY

LINE NUMBER IDENTIFIER

XX XXX-XXX - XXXX

L

SEQUENCE NUMBER
SPECIFICATIONS
SERVICE

SIZE

VALVE NUMBER IDENTIFIER

(CXXXXXXXXX )

L SEQUENCE NUMBER

(SEQUENCE NUMBER
PRECEDED BY AV
DESIGNATES A VENDOR

SPECIFICATIONSs ~ SUPPLIED VALVE,)

SIZE

/ \ / / PNEUMATIC PIPE SERVICE ABBREVIATIONS VALVE SPECIFICATION DESIGNATION
) _——— — ELECTRICAL
SHARED DISPLAY, SHARED DISPLAY, SHARED DISPLAY, HEAT TRACE ABBY. SERVICE ABBV. SERVICE X X X
SHARED CONTROL SHARED CONTROL SHARED CONTROL
0——0——0——0 SOFTWARE LINK AF  ANTI FOAM LS  LIME SLURRY
<:> @ % L L L HYDRAULIC SIGNAL AG  ALGEACIDE ME  MOLY EFFLUENT TYPE MATERIAL END ACTUATOR
AL ALUM MR  MAYFLOWER RETURN
X X X CAPILLARY TUBING AS ANTISCALANT NG NATURAL GAS VALVE TYPE: MATERIAL: ENDS: ACTUATOR:
COMPUTER COMPUTER COMPUTER FLEX HOSE BA  BLOWER AR NIT  NITROGEN
FUNCTION FUNCTION FUNCTION 1. BALL 1. PVC 1.  SOCKET 1. HANDWHEEL
BD ~ BLOWDOWN NP NITROGEN PHOSPHATE 2. BUTTERFLY 2. STEEL 2. THREADED 2. LEVER
@ UNDEFINED LOGIC INTERLOCK BR  BACKWASH RETURN OF  OVERFLOW ' ' ' '
3.  GATE 3.  BRONZE 3.  FLANGE - FLAT FACE 3. GEAR WITH HANDWHEEL
NSTRUMENT TYPE BS ~ BACKWASH SUPPLY OG  OFF GAS 4. KNIFE GATE 4. STAINLESS STEEL 4. FLANGE-RAISED FACE 4. GEAR WITH CHAIN
o — BRS  BRINE SUPPLY OiL  OlL 5. GLOBE 5.  POLYETHYLENE 5.  WAFER 5.  PNEUMATIC
PROGRAMMABLE PROGRAMMABLE PROGRAMMABLE o CA  COMPRESSED AIR OX  OXYGEN 6.  PINCH 6. POLYPROPYLENE 6. LUG 6. ELECTRIC
LOGIC CONTROL LOGIC CONTROL LOGIC CONTROL CC  CLEANING CHEMICAL PA PROCESS AR 7. BALL CHECK 7. CPVC 7. COMPRESSION FERRULE 7. HYDRAULIC
\
INSTRUMENT NUMBER CL  CALCIUM CHLORIDE PC  PROCESS CONDENSATE 8.  SWING CHECK 8. PVDF 8.  VICTAULIC 8. SPRING RETURN
* INACCESSIBLE OR BEHIND THE PANEL DEVICES OR FUNCTIONS DEPICTED BY USING COA COAGULANT PER PERMEATE o  WAFER CHECK o  SPECIAL o  SW/THD o  OPERATING NUT
INSTRUMENT LOCATION CWR COOLING TOWER RETURN PD  PROCESS DRAIN
SAME SYMBOLS BUT WITH DASHED HORIZONTAL BAR 1 - MOLY PROCESS BUILDING 0. PLUG 0. SPECIAL W/EXTENDED STEM
- CWS COOLING TOWER SUPPLY PLW PLANT WATER (TREATED) 0. NOT APPLICABLE
2 - MOLY FILTER BUILDING DE DIATOMACEOUS EARTH POL POLYMER
4 - THICKENER AREA DEC DECANT POT POTABLE WATER GENERAL ABBREVIATIONS
IDENTIFICATION LETTERS DL DILUTION WATER PW PROCESS WATER
DMW DEMINERALIZED WATER PWW PROCESS WASTE WATER ABBV. ABBV.
FIRST-LETTER SUCCEEDING.LETTERS DR  DRAIN RCW RECYCLE WATER AC  AIR CLOSES MCP MAIN CONTROL PANEL
DW  DRINKING WATER RD REACTOR DISCHARGE AO  AIR OPEN NC  NORMALLY CLOSED
MEASURED OR READOUT OR ouTPUT e errLoenn RS RECYOLED SLUDGE NS ARSUPPLY be  PURGE WATER SUPPLY
PASSIVE FUNCTION MODIFIER
INITIATING VARIABLE MODIFIER FUNCTION © FD  DRY SULFURIC SULFATE SA  SULFURIC ACID CL  SCALE INHIBITOR RTD RESISTANCE TEMPERATURE DETECTOR
A | ANALYSIS ALARM FE  FILTER EFFLUENT SAH SODA ASH CO  CHAIN OPERATED SP  SAMPLE PORT
B | BURNER, COMBUSTION USER'S CHOICE USER'S CHOICE USER'S CHOICE FL  FLOCULANT SB  SODIUM BISULFITE DC  DOUBLE CONTAINED SV SAMPLE VALVE (1/2" UNLESS OTHERWISE NOTED)
: FP  FIRE PROTECTION SC  STEAM CONDENSATE DT  DRAIN TRAP TC  THERMOCOUPLE
C | USER'S CHOICE CONTROL FS  FERRIC SULFATE SD  STORM DRAIN DW  DEAREATOR WATER TDS TOTAL DISSOLVED SOLIDS
D | USER'S CHOICE DIFFERENTIAL FW FEED WATER SEW SEWER FC FAIL CLOSE TP TEST PORT
E | VOLTAGE SENSOR (PRIMARY GLR GLYCOL RETURN SH  SODIUM HYDROXIDE FD  FLOOR DRAIN TS  TOTAL SOLIDS
ELEMENT) GLS GLYCOL SUPPLY SHP  SODIUM HYDROCHLORIDE FO  FAIL OPEN TSS TOTAL SUSPENDED SOLIDS
HCL HYDROCHLORIC ACID SL  SLUDGE HT  HEAT TRACE W/S  WATER SUPPLY
F_| FLOW RATE RATIO (FRACTION) GLASS, VIEWING DEVICE RATIO (FRACTION) HS  HIGH PRESSURE STREAM SS  SANITARY SEWER LC  LOCK CLOSED
G | USER'S CHOICE HWR HOT WATER RETURN STM STEAM LO  LOCK OPENED
H | HAND HIGH HWS HOT WATER SUPPLY STS STORM SEWER
| CURRENT (ELECTRICAL) INDICATE HYD HYDROGEN TO  THICKENER OVERFLOW EQUIPMENT ABBREVIATIONS
IA INSTRUMENT AIR TW  POTABLE TEMPERED WATER
J | POWER SCAN INF INFLUENT UW  UTILITY WATER ABBV. ABBV.
K | TIME, TIME SCHEDULE | TIME, RATE OF CONTROL STATION Ll LIME VT  VENT AD AR DRYER X ION EXCHANGER
CHANGE LO LUBE OIL WS WASTE SLUDGE AG AGITATOR M MOTOR
L LEVEL LIGHT LOW LPG LIQUIFIED PETROLEUM GAS Ww WELL WATER AR AIR RECIEVER MMF  MULTIMEDIA FILTER
M | USER'S CHOICE MOMENTARY MIDDLE, BN  BIN MX  MIXER
NTERMEDIATE BH  BAG HOUSE PU  PUMP
BL  BLOWER PCV PRESSURE CONTROL VALVE
N | USER'S CHOICE USER'S CHOICE USER'S CHOICE USER'S CHOICE CC  CYCLONE SEPARATOR PRV PRESSURE RELIEF VALVE
O | USER'S CHOICE ORIFICE, RESTRICTION CM  COMPRESSOR PS  PIPE SUPPORT
e e v SONT (ST PIPE SPECIFICATION DESIGNATION CP CONTROL PANEL R RAKE
! CT  COOLING TOWER RO  REVERSE OSMOSIS
CONNECTION AC1 CARBON STEEL - CL 150 - .75" - 42" XP1  HDPE DR 32.5 CV  CONVEYOR sI SILO
Q | QUANTITY INTEGRATE TOTALIZE AC2 CARBON STEEL - CL 150 -.75" -12" XP2  HDPE DR 17 ED EDUCTOR SB SPLITTER BOX
R | RADIATION RECORD AC3 ~ CARBON STEEL - CL 150 -.75" - 12" XP3  PVC ES  EYEWASH/SAFETY SHOWER SP  SAMPLE POINT
AC4 CARBON STEEL - CL 150 - .75" - 36 XP4  CPVC/PVC 5V EVAPORATOR SS  SAFETY SHOWER
S | SPEED, FREQUENCY SAFETY SWITCH AG1 GALVANIZED STEEL - .75" - 4" XP5 PVDF DR 33 o ELTeR SR STRAINER
AS1  304L STAINLESS STEEL - .75" - 36" XP6 HDPE DR 9
T | TEMPERATURE TRANSMIT AS2  316L STAINLESS STEEL - .75" - 6" FP FILTER PRESS Su SUMP
U | MULTIVARIABLE MULTIFUNCTION MULTIFUNCTION MULTIFUNCTION BC4 CARBON STEEL - CL 300 - .75" - 36" GEN GENERATOR TH  THICKENER
V | VIBRATION VALVE, DAMPER TUt ~ COPPER HP  HOPPER TK  TANK
LOUVER HT  HOIST US  UTILITY STATION
HTR HEATER VP VENDOR PACKAGE
W | WEIGHT, FORCE WELL
X | UNCLASSIFIED X AXIS UNCLASSIFIED UNCLASSIFIED UNCLASSIFIED
Y | EVENT, STATE OR Y AXIS RELAY, COMPUTE NOTE(S)
PRESENCE CONVERT 1. SYMBOLS SHOWN ON THIS DRAWING ARE PER AMERICAN NATIONAL
2 | POSITION. DIVENSION | Z AXiS DRIVER, ACTUATOR STANDARDINSTRUMENTATION SYMBOLS AND IDENTIFICATION (ANSI/ISA-S5.1-1984).
UNCLASSIFIED
FINAL CONTROL ELEMENT 2. ALL SYMBOLS SHOWN MAY NOT BE INCORPORATED IN THIS PROJECT.
SEAL CLIENT PROJECT
Ii v CLIMAX, COLORADO CLIMAX MINE
, Climax \Molybdenum rFreMoNT PASS MOLYBDENUM REMOVAL WATER TREATMENT PLANT

0

2022-04-05 ISSUED FOR CONSTRUCTION

JCS EPB CAB EPB

REV.

YYYY-MM-DD DESCRIPTION

PREPARED DESIGNED REVIEWED APPROVED

A Freeport-McMoRan Company

CONSULTANT

v

GOLDER

MEMBER OF WSP

DENVER OFFICE

7425 W. ALASKA DR. STE 200
LAKEWOOD, CO. 80226

USA

[+1] (303) 980-0540
www.golder.com

TITLE

P&ID SYMBOLS AND ABBREVIATIONS SHEET 1

PROJECT NO.

1912808404

REV. of

0 800-1A-D-001

DRAWING

IF THIS MEASUREMENT DOES NOT MATCH WHAT IS SHOWN, THE SHEET SIZE HAS BEEN MODIFIED FROM: ANSI D

1in

0



Path: \\golder.gds\complexdata\office\Denver\acad\FMMI\CLIMAX\10_CADD\PLANT3D\CLIMAX PDWTP 1A\PID DWG\ | File Name: 19128084-800-1A-D-002.dwg

A/S

METERS AND RELATED EQUIPMENT

PIPING SYMBOLS

PIPING SYMBOLS

PIPING SYMBOLS

MISCELLANEOUS SYMBOLS

METERS VALVES LINE TYPES T FLANGE TO ON-OFF PAGE CONNECTOR.
X ? > (PROCESS LINES)
PADDLE T
MAIN PROCESS FLOW 111 LINE BLIND
—~
Red POd NC  BALL MAJOR FLOW ARROW 10
e I |
TURBINE - | + e _ SECONDARY FLOW | ‘ i UNION ] > ON-OFF PAGE CONNECTOR
0 BUTTERFLY SECONDARY FLOW ARROW " (INSTRUMENT SIGNALS)
H ORIFICE || ORIFICE UNION
> pbd NC GATE !4 - — = ELECTRIC SIGNAL
i CONICAL SCREEN SEE SHEET D-001 FOR EXAMPLE
M MAGNETIC ~o0—0—0—0—0—0—0o- SOFTWARE SIGNAL v BETWEEN FLANGES LINE NUMBER TAG (EXAMPLE)
44 F 44 F NC  KNIFE GATE =
i FLAT SCREEN PIPE LINE DESIGNATIONS
. L L - HYDRAULIC SIGNAL i BETWEEN FLANGES
> VORTEX SHEDDING
[od Ped NC GLOBE VIV VN, CAPILLARY TUBE | BLIND FLANGE Do > VALVE NUMBER TAG (EXAMPLE)
—= = STRAIGHTENING PNEUMATIC SIGNAL -
HOSE CONNECTION
VANE BYY W] NC  PLUG - SPEC BREAK
—e—e—o oo oo —o— MECHANICAL LINK 1]
—% ROTOMETER K] > NC  NEEDLE WIRELESS LINK PIPE CAP - THREADED
3O (O | V-BALL o o o D PIPE CAP - WELDED SEGMENT BREAK-ONE LINE
- PINCH — — ———  VENDOR PACKAGE <] PLUG
FLOWMETER N SWING CHECK () é PIPE BREAK —
— —- EXPANSION LOOP (HOSE ONLY) RISE %?UN SLOPE/GRAVITY FLOW
|
1l e— CORIOLIS FLOW METER ] LIFT CHECK f o » CONCENTRIC REDUCER MARK
T TANK VENT TO ATMOSPHERE GRADE
N AIR VACUUM N P, » ECCENTRIC REDUCER V
FILTERS % PILOT OPERATED T
RELIEF VALVE ~
== q SIMPLEX STRAINER FLUME
HuH MEDIA ! (D.C{ g DOUBLE CONTAINED —~
U
— % Cigﬁi%ﬂRgEAL'l\?F DUPLEX STRAINER oA DIAPHRAGM SEAL
- {HBHlPDM— BAG i
~ N ANGLE . SAMPLE PORT —~ "y" STRAINER
SP -
i 5 N e, =
— CALIBRATION COLUMN
TIE-IN POINT —— "\ /' \ ———  FLEXIBLE HOSE —
Dnoonon| D%l A-WAY @ —
PLATE & FRAME -
TRAPS